
 
 
 
 
 
Desalination and Water Purification Research and  
Development Report No. 114 
 
 

Industry Consortium Analysis of 
Large Reverse Osmosis/Nanofiltration 
Element Diameters 
 
 
 
Agreement No. 03-FC-81-0916 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
Bureau of Reclamation September 2004 

 
 
 
 
U.S. Department of the Interior 

 



REPORT DOCUMENTATION PAGE Form Approved  
OMB No. 0704-0188 

 
The public reporting burden for this collection of information is estimated to average 1 hour per response, including the time for reviewing instructions, searching existing data sources, gathering 
and maintaining the data needed, and completing and reviewing the collection of information. Send comments regarding this burden estimate or any other aspect of this collection of information, 
[...]
 2.  The TDH values shown are assumed to be the maximum total dynamic heads for 
each case 

 
 
4.5 MF/UF System  
 
The surface (brackish) water and seawater cases use MF/UF as RO feedwater 
pretreatment.  Multiple, parallel immersed UF trains (including one spare train for 
each case) were employed.  Instantaneous flux rates for the surface water and 
seawater cases were 20 gfd (34 Lmh) and 25 gfd (42.5 Lmh), respectively.  For 
both cases, UF system recovery was 95 percent and the maximum transmembrane 
pressure was 11 psi (0.8 bar) (vacuum). 
 
4.6 Building Area 
 
It was assumed that all membrane process equipment and appurtenances and all pumps 
were housed in buildings.  Table 4.7 presents a summary of the assumed building areas 
for the RO system and the entire treatment facilities for all of the cases.   The areas were 



 

 
 

39 

calculated by the computer model used for the cost estimates using input from the RO 
train areas (see Table 4-3), the number of trains, and other design criteria which can be 
seen in the CD which supplements this report.  Areas for operator facilities, laboratory, 
maintenance, or storage are not included. 
 
4.6.1 Groundwater Cases  
 
The groundwater RO facility and total plant building areas ranged from 5,500 to 6,500 ft2 
(510 to 600 m2) and 10,500 to 11,500 ft2 (975 to 1070 m2) respectively, for the12.5 mgd 
(47,000 m3/day) plant to about 59,000 to 75,000 ft2 (5,500 to 6,700 m2) and 79,000 to 
95,000 ft2 (7,300 to 8,800 m2) for the 150 mgd (568,000 m3/day) plant. The unit RO 
facility area ranged from 380 to 520 ft2 /mgd (0.009 to 0.013 m2/[m3/day]) finished water 
capacity.  Considering all plant capacities, RO facility building area savings ranged from 
15 to 25 percent by using elements with diameters larger than 8 inch. The RO facility 
areas saving did not change much between the 16-inch and 20-inch diameter element 
cases and the savings were least for the smaller plant capacity cases. The common facility 
area elements, such as the membrane cleaning system, are a greater fraction of the total 
area in the smaller plants.  The total plant building area savings ranged from 9 to 22 
percent by using larger diameter elements.    
 
4.6.2 Surface Water Cases 
 
For surface water cases, the RO facility and total plant building areas ranged from 8,900 
to 10,200 ft2 (827 to 948 m2) and 23,300 to 24,600 ft2 (2,170 to 2,290 ft2) respectively, 
for the12.5 mgd (47,000 m3/day) plant to about 74,000 to 96,000 ft2 (6,880 to 8,920 m2) 
and 142,000 to 164,000 ft2 (13,200 to 15,200 m2) for the 150 mgd (568,000 m3/day) 
plant. The unit RO facility area ranged from 490 to 820 ft2 /mgd (0.012 to 0.020 
m2/[m3/day]) finished water capacity.  Considering all plant capacities, RO facility 
building area savings ranged from 9 to 23 percent by using elements with diameters 
larger than 8 inch. The total plant building area savings ranged from 4 to 13 percent by 
using larger diameter elements.  As in the ground water cases, the greatest savings in area 
were realized in the larger capacity plants. 
 
4.6.3  Seawater Cases  
 
The RO facility and total plant building areas for the seawater cases ranged from 12,300 
to 13,000 ft2 (1,140 to 1,200 m2) and 30,100 to 30,800 ft2 (2,800 to 2,860 m2) 
respectively, for the12.5 mgd (47,000 m3/day) plant to about 133,000 to 150,000 ft2 
(12,400 to 14,000 m2) and 238,000 to 254,000 ft2 (22,100 to 23,600 m2) for the 150 mgd 
(568,000 m3/day) plant. The unit RO facility area ranged from 890 to 1,040 ft2 /mgd 
(0.022 to 0.026 m2/[m3/day]) finished water capacity.  Considering all plant capacities, 
RO facility building area savings ranged from 0 to 11 percent by using elements with 
diameters larger than 8 inch. The total plant building area savings ranged from 0 to 6 
percent by using larger diameter elements.  Again, the area savings were greatest in the 
larger capacity plants. 
 



 

 
 

40 

Table 4-7.—Assumed Building Area 
Parameter Brackish Groundwater  Brackish Surface 

Water 
Seawater 

RO Element Diameter: 8” 16” 20” 8” 16” 20” 8” 16” 20” 
12.5 mgd Plant 
RO facility, 1,000 ft2 6.5 5.4 5.5 10.2 9.3 8.9 13.0 13.0 12.3 

% of 8” dia. area 100 84 84 100 91 87 100 100 95 

1,000 ft2 area/mgd 0.52 0.43 0.44 0.82 0.74 0.71 1.04 1.04 0.98 

          

Total Plant, 1,000 ft2 11.5 10.5 10.5 24.6 23.7 23.3 30.7 30.8 30.1 

% of 8” dia. area 100 91 91 100 96 95 100 100 98 

25 mgd Plant 
RO facility, 1,000 ft2  12.8 10.7  10.9 16.4 14.5 13.7 25.1 25.3 23.9 

% of 8” dia. area 100 84 85 100 88 83 100 101 95 

1,000 ft2 area/mgd 0.51 0.43 0.43 0.66 0.58 0.55 1.00 1.01 0.96 

          

Total Plant, 1,000 ft2  18.9 16.8  16.9 36.5 34.6 33.8 52.1 52.3 50.9 

% of 8” dia. area 100 89 90 100 95 93 100 100 98 

50 mgd Plant 
RO facility, 1,000 ft2 25.3 18.9  19.7 32.0 26.3 24.6 50.0 47.9 44.5 

% of 8” dia. area 100 75 78 100 82 77 100 96 89 

1,000 ft2 area/mgd 0.51 0.38 0.39 0.64 0.53 0.49 1.00 0.96 0.89 

          

Total Plant, 1,000 ft2 34.1 27.7 28.5 64.2 58.5 56.8 96.8 94.7 91.3 

% of 8” dia. area 100 81 84 100 91 88 100 98 94 

100 mgd Plant 
RO facility, 1,000 ft2 50.5  39.1 39.4 64.0 52.8 49.4 99.5 95.4 88.6 

% of 8” dia. area 100 77 78 100 82 77 100 96 89 

1,000 ft2 area/mgd 0.51 0.39 0.39 0.64 0.53 0.49 1.00 0.95 0.89 

          

Total Plant, 1,000 ft2 65.2 53.7 54.1 119 107 104 181 177 170 

% of 8” dia. area 100 82 83 100 91 88 100 98 94 

150 mgd Plant 
RO facility, 1,000 ft2  75.3 58.2  58.7 96.1 79.2 74.2 150 143 133 

% of 8” dia. area 100 77 78 100 83 77 100 96 89 

1,000 ft2 area/mgd 0.50 0.39 0.39 0.64 0.53 0.50 1.00 0.96 0.89 

          

Total Plant, 1,000 ft2  95.1 77.9  78.5 164 147 142 254 248 238 

% of 8” dia. area 100 82 83 100 90 87 100 98 94 

Note:  
 1.   Unit area based on finished water flow rate in mgd 
 2.   Areas based on the RO train design models and building area calculations by CH2M HILL’s 
proprietary cost estimating model, CH2M HILL Parametric Cost Estimating System (CPES) 



 

 
 

41 

4.7 Chemical Usage  
 
The design established for the economic analysis used several process chemical 
feeds depending on the specific feedwater source (refer to the process flow 
diagrams, Figures 4-1 through 4.3).  Table 4-8 list chemicals and associated doses 
for each source water case.  A small acid fed (5 mg/L) was assumed for seawater 
RO -- although there are many seawater RO desalting plants not feeding acid.   
Although not included in the table, chemical systems and associated costs were 
also included for off-line membrane cleaning (CIP) and spent cleaning solution 
neutralization. 
 
 

Table 4-8.—Assumed Chemical Dosages and Unit Costs 
 Groundwater Surface Water Seawater 

MF/UF Pretreatment Coagulant 

Ferric Chloride (40% strength) 
Dose, mg/L N/A* 25 25 
 

RO Pretreatment 
Sulfuric Acid (93% strength) 
Dose, mg/L 45 11 5 
Scale Inhibitor  (100% strength) 
Dose, mg/L 3 3 3 
 

RO Post-treatment 

Sodium Hydroxide (50% strength) 
Dose, mg/L 20 20 20 
Sodium Hypochlorite (12.5% strength) 
Dose, mg/L as Chlorine 4 4 4 
*    N/A – Not applicable 
 
 
4.8 Labor  
 
The assumed operation and maintenance (O&M) labor staff for each case is shown in 
Table 4-9.  These estimates were developed based on CH2M HILL’s extensive 
experience in developing O&M cost estimates for full-scale NF and RO plants over the 
last 30 years, including work performed for the Bureau of Reclamation for the operation 
of the Yuma Desalting Plant (CH2M HILL, 1993) and a published cost survey of full-
scale NF plants in Florida (Bergman, 1995). 



 

 
 

42 

 
Table 4-9.—Assumed Plant O&M Staff 

 WTP Capacity, mgd 
 12.5 25 50 100 150 
Groundwater 
Operators 6 8 12 18 23 

Maintenance staff 2 3 5 8 10 

Office 1 2 3 4 5 

Management 2 3 4 5 5 

Total 11 16 24 35 43 

      

Surface Water 
Operators 10 12 18 27 34 

Maintenance staff 4 6 9 14 18 

Office 1 2 3 4 5 

Management 2 3 4 5 5 

Total 17 23 34 50 62 

      

Seawater 
Operators 10 12 18 27 34 

Maintenance staff 6 9 14 21 26 

Office 1 2 3 4 5 

Management 2 3 4 5 5 

Total 19 26 39 57 70 
 
 
4.9 Results 
 
A summary of the major assumptions and RO design criteria used in the study is shown 
in Table 4-10. 
 
 



 

 
 

43 

 
Table 4-10.—Assumed Values for Economic Study 

Parameter Brackish Groundwater 
(High Flux) 

Brackish Surface 
Water or Water Reuse 

Application  (Low 
Flux) 

Seawater 

RO Element Diameter: 8-
inch 

16-
inch 

20-
inch 

8-
inch 

16-
inch 

20-
inch 

8-
inch 

16-
inch 

20-
inch 

Feedwater Salinity 
Total Dissolved Solids, 
mg/L 

2,200 930 38,000 

RO Pretreatment 
Standard a Yes Yes Yes 

Screening; MF/UF with 
optional coagulant feed plus 
“Standard” 

No Yes Yes 

Number of RO Trains 
12.5 mgd WTP 3 2 2 3 2 2 3 2 2 

25 mgd WTP 6 4 4 6 4 4 6 4 4 

50 mgd WTP 12 4 4 12 5 4 12 6 4 

100 mgd WTP 24 8 8 24 10 8 24 12 8 

150 mgd WTP 36 12 12 36 15 12 36 18 12 

RO Train Permeate Capacity, mgd 
12.5 mgd WTP 4.17 6.25 6.25 4.17 6.25 6.25 4.17 6.25 6.25 

25 mgd WTP 4.17 6.25 6.25 4.17 6.25 6.25 4.17 6.25 6.25 

50 mgd WTP 4.17 12.5 12.5 4.17 10.0 12.5 4.17 8.33 12.5 

100 mgd WTP 4.17 12.5 12.5 4.17 10.0 12.5 4.17 8.33 12.5 

150 mgd WTP 4.17 12.5 12.5 4.17 10.0 12.5 4.17 8.33 12.5 

Pressure Vessels per RO Train 
Number of Pressure 
Vessels – Plants of less 
than 50 mgd 

99 38 24 149 57 36 179 68 43 

Number of Pressure 
Vessels – Plants of 50 mgd 
or larger 

99 75 48 149 90 72 179 90 86 

Number of Stages 2 3 1 

Array/Staging – Vessel 
Taper (approx.) 

2:1 4:2:1 1 

Number of 40-inch Long 
RO Elements Per Pressure 
Vessel 

7 7 7 

Pressure Vessel – Pressure 
Rating, psi 

400 400 1,000 

 
 
 
 
 



 

 
 

44 

Table 4-10.—Assumed Values for Economic Study 
Parameter Brackish Groundwater 

(High Flux) 
Brackish Surface 

Water or Water Reuse 
Application  (Low 

Flux) 

Seawater 

RO Element Diameter: 8-
inch 

16-
inch 

20-
inch 

8-
inch 

16-
inch 

20-
inch 

8-
inch 

16-
inch 

20-
inch 

RO Membranes 
Permeate Flux, gfd 15 10 9 

Specific Flux, gfd/psi b 0.13 0.10 0.024 

Recovery, % 75 85 45 

Fouling rate, % 5 10 5 

Brine/permeate ratio 
(minimum) 

5:1 5:1 5:1 

Active RO Membrane 
Element Area, ft2 

 

-- 8-inch x 40-inch Element 400 400 370 

-- 16-inch x 40-inch 
Element c

1,600 1,600 1,480 

-- 20-inch x 40-inch 
Element d

 2,500  2,500  2,312 

O&M & Life Cycle Cost Analyses Data i

Feed Pressure (average), 
psi 

220 185 920 

Feedwater Temperature 
(average),     oC 

25 25 25 

RO Membrane Life, year 5 5 5 

RO Membrane Cleaning 
frequency, 2Number per 
year 

1 3 2 

Plant Operating Factor (% 
of time) 

95 95 95 

RO Feed Pump Wire-to-
Water Efficiency, % 

68 68 68 

Power Costs ($/KWH) e 0.06 0.06 0.04 

Labor Cost, $/year f

-- Operators  50,000 50,000 50,000 

-- Maintenance Staff  50,000 50,000 50,000 

-- Office Staff  30,000 30,000 30,000 

-- Management  80,000  80,000  80,000 

Chemical Cost, $/pound (bulk chemical) g

-- Ferric Chloride N/A 0.153 0.153 

-- Sulfuric Acid 0.075 0.075 0.075 

-- Scale Inhibitor  1.15  1.15  1.15 

-- Sodium Hydroxide 0.146 0.146 0.146 

-- Sodium Hypochlorite 0.532 0.532 0.532 



 

 
 

45 

Table 4-10.—Assumed Values for Economic Study 
Parameter Brackish Groundwater 

(High Flux) 
Brackish Surface 

Water or Water Reuse 
Application  (Low 

Flux) 

Seawater 

RO Element Diameter: 8-
inch 

16-
inch 

20-
inch 

8-
inch 

16-
inch 

20-
inch 

8-
inch 

16-
inch 

20-
inch 

O&M Repair and Maintenance Cost 

-- Annual, % of 
Construction Cost 

2 2 2 

Construction Cost Contingency 

-- % of Construction Cost h 20 20 20 
 a Standard pretreatment = acid & scale inhibitor addition and 5-micron cartridge filtration
 b  Calculated as flux/net driving pressure 
 c  Assumed to be 4 times area of 8-inch element 
 d  Assumed to be 6.25 times area of 8-inch element 
 e  Assumed reduced unit power cost for the seawater case reflects assumed co-location the RO 
plant with a power plant 
 f  Salary plus fringe benefits 
 g  Process chemicals (fed continuously) 
 h Construction cost contingency (calculated after contractor markup) 
 i  Capital cost amortization: 20 year period, 5 percent annual discount rate 

 
 
CH2M HILL’s proprietary cost estimating model, CPES (CH2M HILL Parametric Cost 
Estimating System), was used to develop construction, O&M, and life cycle costs for 
12.5, 25, 50, 100, and 150 mgd (47,000, 95,000, 189,000, 379,000, and 568,000 m3/day)  
WTPs for each source water (brackish groundwater, brackish surface water, and open 
intake seawater).  Only treatment plant facilities were considered.  Costs for off-site 
facilities such as raw water supply, waste disposal (including concentrate disposal), and 
finished water distribution system were not included.  A plant operating factor of 95 
percent was used for the annualized unit costs.  A tabular summary of the CPES model 
results for each plant capacity is included in Appendix G.  Detailed costs are available in 
the supplemental CD with this report.   
 
A breakdown of the construction cost for each of the forty-five cases is shown in Tables 
4-11 through 4-15.  The unit costs (dollars per gpd of finished water capacity) decrease as 
the plant capacity increases, reflecting an economy of scale.  The 8-inch diameter RO 
element plant total construction costs for the groundwater, surface water, and seawater 
cases from 12.5 mgd (47,000 m3/day) through 150 mgd (568,000 m3/day) ranged from 
$1.67-1.82, $3.04-3.63, and $4.69-5.34 per gpd, ($440-480, $802-958, and $1,238-1,410 
m3/day) respectively. The 16-inch diameter RO element plant total construction costs for 
the groundwater, surface water, and seawater cases from 12.5 mgd (47,000 m3/day) 
through 150 mgd (568,000 m3/day) ranged from $1.33-1.49, $2.70-3.30, and $4.31-4.97 
per gpd ($351-393, $713-871, and $1,138-1,312 m3/day) , respectively. Finally, the 20-
inch diameter RO element plant total construction costs for the groundwater, surface 
water, and seawater cases from 12.5 mgd through 150 mgd ranged from $1.29-1.45, 
$2.65-3.25, and $4.24-4.89 per gpd ($341-383, $700-858, and $1,119-1,291 m3/day) , 
respectively. 



 

Table 4-11.—Treatment Plant Construction Cost – 12.5 mgd 
 

 
 
 

 
 

46 



 

Table 4-12.—Treatment Plant Construction Cost – 25 mgd 
 

 

 
 

47 



 

Table 4-13.—Treatment Plant Construction Cost – 50 mgd 
 

 

 
 

48 



 

Table 4-14.—Treatment Plant Construction Cost – 100 mgd 
 

 

 
 

49 



 

Table 4-15.—Treatment Plant Construction Cost – 150 mgd 
 

 

 
 

50 



 

Figure 4-10 graphically presents the unit construction costs in $/gpd for all forty-five 
cases.  For each source water, the unit construction costs decrease as the RO element 
diameter increases.  The unit cost differential decreases as the plant capacity increases – 
the incremental benefit of economy of scale lessens as the capacities get larger.  
Additionally, the drop in unit cost is much greater going from 8-inch to 16-inch diameter 
elements than from 16-inch to 20-inch elements.  This can be seen in Figure 4-11 (and 
Tables 4-11 through 4-15).  As an example, for the 50 mgd (189,000 m3/day) brackish 
groundwater case the plant construction cost is 23 percent less for 16-inch and 25 percent 
less for 20-inch element plants than for 8-inch.  For the 50 mgd (189,000 m3/day) surface 
water cases, the plant construction cost is 13 percent less for 16-inch and 15 percent less 
for 20-inch element plants.  Finally, for the 50 mgd (189,000 m3/day) seawater cases the 
plant construction cost is 10 percent less for 16-inch and 11 percent less for 20-inch 
element plants.   
 
 

Figure 4-10.—Unit Construction Costs 

 
 
 

 
 

51 



 

 
Figure 4-11.—Total Construction Cost, % of 8-inch Diameter Element Plant 

 
The percent cost savings realized by increasing RO element diameter from 8-inch to 16-
inch and 20-inch is most pronounced with respect to  RO facility cost -- as shown in 
Figure 4-12 and presented in Appendix G. Again using the 50 mgd (189,000 m3/day) 